



## Test Report

No. VNHL1805006805HG

Date: May 30, 2018

Page 1 of 4

### JOYFUL CO., LTD

ROAD 5 , TAM PHUOC INDUSTRIAL ZONE , TAM PHUOC COMMUNE , BIEN HOA CITY , DONG NAI PROVINCE , VIETNAM

The following sample(s) was/were submitted and identified by/on behalf of the client as:

SGS Job No. : VNHL1805006805HG  
Sample Description : DECORATIVE PAPER – PU PAPER  
Sample Receiving Date : MAY 25, 2018  
Final confirmed Date : MAY 25, 2018  
Testing Period : MAY 25, 2018 TO MAY 30, 2018  
Test Requested : PLEASE REFER TO THE RESULT SUMMARY.  
Test Results : PLEASE REFER TO NEXT PAGE(S).  
Result Summary :

Test Requested	Conclusion
US California Proposition 65 - Total Lead Content	Pass/ See results
US California Proposition 65 - Total Cadmium Content	Pass/ See results
US California Proposition 65 - Phthalate Content	Pass/ See results

Signed for and on behalf of

**SGS Vietnam LTD**



**Wong Cho Wing**

Hardline and E&E Lab Manager

"This document is issued by the Company under its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitations of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested only."

SGS Vietnam Ltd | Office : 198 Nguyen Thi Minh Khai St, District 3, Ho Chi Minh City, Vietnam t (84-28) 3935 1920 f (84-28) 3935 1921 www.sgs.com  
Lab : Lot III/21, 19/5A St, Industrial Group III, Tan Binh IZ, Tan Phu District, HCMC, S.R. Vietnam t (84-8) 3816 0999 f (84-8) 3816 0996

Member of the SGS Group (SGS SA)



# Test Report

No. VNHL1805006805HG

Date: May 30, 2018

Page 2 of 4

## Test results:

Sample description: 1. BROWN PU PAPER

### US California Proposition 65 – Total Lead Content

Test Method (non-metallic materials): With reference to CPSC-CH-E1002-08.3. Analysis was performed by ICP-OES.

Test item	Result (mg/kg)	Method detection limit (mg/kg)	Permissible Limit (mg/kg)
	1		
Lead (Pb)	ND	10	100
<b>Comment</b>	<b>Pass</b>	---	---

- Note :
1. % = percentage by weight
  2. 1% = 10000ppm (mg/kg)
  3. ND = Not Detected

The limit is referenced to the requirement as stated in the County of Marine Case No. CIV 1104003.

The reference limit applied in testing is based on particular prop 65 settlements that are most similar to the tested product in the opinion of the lab. The testing in this report does not reflect a user's actual exposure to the tested chemical.

A manufacturer or retailer that is not named in the referenced settlement is not bound by that settlement, and may choose to comply with Proposition 65 by clearly informing the consumer of potential exposure.

Remark: This / these test(s) was / were accredited ISO 17025:2005 by VILAS.  
This / these test(s) was / were performed by SGS Vietnam's chemical lab.

### US California Proposition 65 – Total Cadmium Content

Test Method (non-metallic materials): With reference to CPSC-CH-E1002-08.3. Analysis was performed by ICP-OES.

Test item	Result (mg/kg)	Method detection limit (mg/kg)	Permissible Limit (mg/kg)
	1		
Cadmium (Cd)	ND	5	300
<b>Comment</b>	<b>Pass</b>	---	---

- Note :
1. % = percentage by weight
  2. 1% = 10000ppm (mg/kg)
  3. ND = Not Detected

The limit is referenced to the requirement as stated in the County of Alameda Case No. RG-10-514803

The reference limit applied in testing is based on particular prop 65 settlements that are most similar to the tested product in the opinion of the lab. The testing in this report does not reflect a user's actual exposure to the tested chemical.

A manufacturer or retailer that is not named in the referenced settlement is not bound by that settlement, and may choose to comply with Proposition 65 by clearly informing the consumer of potential exposure.

Remark: This / these test(s) was / were accredited ISO 17025:2005 by VILAS.  
This / these test(s) was / were performed by SGS Vietnam's chemical lab.

"This document is issued by the Company under its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitations of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested only."



## Test Report

No. VNHL1805006805HG

Date: May 30, 2018

Page 3 of 4

### US California Proposition 65 – Phthalate Content

Test Method: With reference to CPSC-CH-C1001-09.3. Analysis was performed by GC-MS.

Phthalates	CAS No.	Result (mg/kg)	Detection limit (mg/kg)	Reference Limit (mg/kg)
		1		
Bis-(2-ethylhexyl) Phthalate (DEHP)	117-81-7	ND	50	1000
Benzylbutyl Phthalate (BBP)	85-68-7	ND	50	1000
Dibutyl Phthalate (DBP)	84-74-2	ND	50	1000
Diisodecyl Phthalate (DIDP)	26761-40-0 / 68515-49-1	ND	50	1000
Di-n-hexyl phthalate (DnHP)	84-75-3	ND	50	1000
Diisononyl Phthalate (DINP)	28553-12-0 / 68515-48-0	ND	50	1000
<b>Conclusion</b>	--	<b>Pass</b>	--	--

Note: 1. ND = not detected  
2. 0.1% = 1000 mg/kg

Remark: The limit is referenced to the requirement as County of Santa Clara Case No. 114CV267501. The reference limit applied in testing is based on particular California Proposition 65 settlements that are most similar to the tested product in the opinion of the lab. The testing in this report does not reflect a user's actual exposure to the tested chemical. A manufacturer or retailer that is not named in the referenced settlement is not bound by that settlement, and may choose to comply with California Proposition 65 by clearly informing the consumer of potential exposure.

Remark: This / these test(s) was / were performed by SGS Vietnam's Chemical lab  
The test was accredited ISO 17025 by VILAS

"This document is issued by the Company under its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitations of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested only."

PHOTO OF SUBMITTED SAMPLE FOR TESTING



REPORT RESULTS REFER TO SUBMITTED SAMPLE (S) ONLY

\*\*\* End of Report \*\*\*

*"This document is issued by the Company under its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitations of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested only."*